

CERTIFICATE OF ANALYSIS

Product Name	HQEE	Batch Number	20230802
Quantity	3000kg	Inspection Date	02/08/2023

Inspection Item	Index	Results	Judgement
Appearance	White Flake	White Flake	Pass
Purity, %	≥ 98.0	99.19	Pass
Moisture Content, %	≤ 0.2	0.14	Pass
Melting Point, °C	≥ 100	103.5-104.6	Pass
OH Group Value, KOH mg/g	550-580	557.37	Pass

Analyst: Wen Qian

Quality Assurance Officer: Zhan Peng